ISTANBUL TECHNICAL UNIVERSITY * GRADUATE SCHOOL

TREATMENT OF SEWAGE SLUDGE BY ANAEROBIC MEMBRANE
BIOREACTOR TECHNOLOGY

M.Sc. THESIS

Muhammed Furkan ARAS

Department of Environmental Engineering

Environmental Science, Engineering and Management Programme

MAY 2023






ISTANBUL TECHNICAL UNIVERSITY * GRADUATE SCHOOL

TREATMENT OF SEWAGE SLUDGE BY ANAEROBIC MEMBRANE
BIOREACTOR TECHNOLOGY

M.Sc. THESIS

Muhammed Furkan ARAS
(501191722)

Department of Environmental Engineering

Environmental Science, Engineering and Management

Thesis Advisor: Assoc. Prof. Dr. Hale OZGUN

MAY 2023






ISTANBUL TEKNIK UNIiVERSITESI % LISANSUSTU EGIiTiM ENSTITUSU

EVSEL ATIKSU ARITMA TESiSi CAMURLARININ ANAEROBIK
[...]
I would like to express my gratitude to Turkish Academy of Science (TUBA) for the
financial support during my thesis study. Very special thanks to Prof. izzet OZTURK,
who is an honorary member of TUBA, for being an ongoing supporter along with my
thesis with his deep knowledge on the area.lt is not possible to forget my dear friends
from En3Lab Research Group for converting the laboratory into a friendly
environment and also for their continued physical and mental backup in the laboratory.

Final thanks go to my family for giving me the encouragement to pursue an academic
career. I’'m thankful to my dear father, mother, and brothers for their support
throughout my whole educational life. It wouldn’t be possible to plan my academic
future without their support. Some words, even though they wouldn’t summarize my



feelings, to my dear wife: since you came into my life, everything drastically changed
from grayness to beauty and life became meaningful. Thank you for your patience in
my busy times and you’ll always be the main power in whatever I’1l do.

May 2023 Muhammed Furkan ARAS
(Environmental Engineer)



TABLE OF CONTENTS

Page
FOREWORD ..ottt bbbttt bbbt IX
TABLE OF CONTENTS ..ottt Xi
ABBREVIATIONS ... .ottt bbb Xiii
SYIMBOLS .ttt b e b e nree s Xvii
LIST OF TABLES ...t XiX
LIST OF FIGURES ......coooiiee et XXi
SUMMARY ettt bbbttt st been e Xxiii
OZET XXV
1. INTRODUCTION ...ttt sttt st re e nens 1
1.1 BACKGIOUND ...ttt 1
1.2 Problem SEatement ..o s 2
1.3 AIM OF TRESIS 1. veeieeie ettt sttt enae e enes 3
1.4 OULHING OF TNESIS ...c.veitiitiiieieie sttt 3
2. LITERATURE REVIEW.......coo ittt 5
2.1 An Overview of Sludge TreatMent .........cccooeieriieninieieiee e 5
2.2 ANMBR TCNNOIOGY ..ot 7
2.2.1 Historical development of ADMBR technology ..........ccccovieiieveiiciieen, 7
2.2.2 General information about ANMBR technology.........cccccviiiineiiniinnne 8
2.2.3 CONFIQUIALIONS........eiiiieiecie et 10
2.2.4 MEMDIANE TYPES ...ttt bbb 11
2.2.5 Advantages and disadvantages..........cccccevvereeiieieene e 12
2.2.6 Fouling control and cleaning methods .............ccooviiiiiencniniicceeeeen 14
2.2.7 Applications of ANMBR ...........cooiiiiiiic e 15
2.2.8 Factors affecting ANMBR performance...........ccooeoevenenenenenesesieeens 17
2.2.8.1 Sludge CharaCteriStiCS.........coviieiieieiieie e 17
2.2.8.2 Membrane Material ..........c.cccvoieieeeiieceee e 18
2.2.8.3 Module type and configuration .............cccccceveeieiieiecce e 18
2.2.8.4 Operational CONAITIONS .........coiieiieiiiiiiieeee e 19
2.2.8.4. L SRT oottt 19
R B o | RS 20
2.2.8.4.30LR ..o s 20
2.2.8.4.4 TEMPETALUIE ....covieiriieeitieee ettt 21
2.2.8.4.5 FIUX ottt bbb 21
2.2.8.4.6 OPEration MOUE.........ccccririeieierie ettt 22
2.3 AnMBR Application in Sludge Treatment............cccoveiviiienenin e 22
3. MATERIAL AND METHODS.......cco oot 29
3.1 Seed Sludge CharaCterization...........coceieeiieieiieniee e e 29
3.2 Substrate CharaCteriStiCS ........ccviuerieereiieiieiesee e e se e ens 29
3.3 EXPerimental SEIUD .....cc.oiiiiiiieiie e 31
3.4 Membrane CharaCterization ...........cccevviveeivereiiesieere e 34
3.5 EXPerimental PrOCEAUIE .........ociiiiiieieiie ettt 34
3.6 Experimental ANAIYSIS .......ooiiiiiiiiiee e 35

Xi



3.6.1 Analytical teCANIQUES ......cviiiiiieiiiie e e 35

3.6.2 Morphological @NalyYSES..........ccveiiiiieiierieciecee e 36
3.6.2.1 Environmental scanning electron microscopy (ESEM)..................... 36
3.6.2.2 Fourier transform infrared spectroscopy (FTIR).......cccccevviveieennnnn, 37
3.6.2.3 Confocal laser scanning microscopy (CLSM) ......cccevvvieiininniinnnnn 37

3.7 COD Mass Balance Calculations ...........cccceveiiniiinininieeese e 38
4, RESULTS AND DISCUSSIONS .....coiiiiiiiecese st 39
4.1 Treatment PerfOormMancCe .........ccooviiiiiieieiesie e 39
4.1.1 Process stability of the ANMBR..........ccoooiiiii e 41
4.1.2 Permeate QUAlITY ........ccoeiieiieiie e 43

4.2 Filtration PerformancCe........ccooueiieieie e 45
A4.2.1PSD @N0 CST .ottt bbb 46
4.2.2 TMP and filtration reSiStanCe ........cccovevveririeiie e 47

4.3 MOorphological ANAlYSES.........coiiiiiiiiieieie s 48

B0 e I 1 USROS 48

A3 2 ESEM ..ot e 50

4.3.3 CLSM .ot 50

4.4 COD MaSS BAlANCE ........cocuiiiiiiiiiiiiiieieie st 51
5. CONCLUSIONS AND FUTURE PERPECTIVES ......ccccooeviiiveie e 53
5.1 CONCIUSIONS ...ttt bbbttt s 53
5.2 FULUIE PEISPECTIVES. .....eiuiiiieieitcete sttt 54
REFERENCES. ..ottt bbb 55
CURRICULUM VITAE ...ttt 67

Xii



ABBREVIATIONS

A-sludge
A-stage
AD
ADUF
AnMBR
AnDMBR
BOD
BPC
CaCOs
CHa4
CIP
CLSM
COD
COP
CO2
CST
CSTR
DM

DO

DP

D50

EC
EDTA
EPS
ESEM
FID
FTIR
FW

GC

HCI

: Adsorption stage sludge

: Adsorption stage

: Anaerobic digestion

: Anaerobic digestion ultrafiltration

: Anaerobic membrane bioreactor

: Anaerobic dynamic membrane bioreactor
: Biochemical oxygen demand

: Biopolymer cluster

: Calcium carbonate

: Methane

: Clean-in-place

: Confocal laser scanning microscopy

: Chemical oxygen demand

: Clean-out-of-place

: Carbon dioxide

: Capillary suction time

: Completely stirred tank reactor

: Dynamic membrane

: Dissolved oxygen

: Dissolved phosphorus

: Median particle size

: Evaporator condensate

: Ethylenediaminetetraacetic acid

: Extracellular polymeric substances

: Environmental scanning electron microscope
: Flame ionization detector

: Fourier transform infrared spectroscopy
: Food waste

: Gas chromatography

: Hydrochloric acid

Xiii



HRAR
HRAS
HRT
H2S
K2NH4PO4
LB-EPS
MARS
MAS
MBR
MF
MgNH4PO4
MLSS
MLVSS
MPN
MW
NaClO
NaOH
NHs
NHa4-N
OLR
ORP
Pd-Au
PE

PES
PLC

PP

PS

PSD
PSF
PVDF
sCOD
SAnMBR
SCADA
SD
SMA

: High-rate anaerobic reactor

: High-rate activated sludge

: Hydraulic retention time

: Hydrogen sulfide

: Potassium ammonium phosphate

: Loosely-bound EPS

: Membrane anaerobic reactor system
: Membrane anaerobic system

: Membrane bioreactor

: Microfiltration

: Magnesium ammonium phosphate

: Mixed liquor suspended solids

: Mixed liquor volatile suspended solids
:Most probable nummber

: Molecular weight

: Sodium hypochlorite

: Sodium hydroxide

: Ammonia

: Ammonium-nitrogen

: Organic loading rate

: Oxidation-reduction potential

: Palladium-gold

: Polyethylene

: Polyethersulfone

: Programmable Logic Controller

: Polypropylene

: Primary sludge

: Particle size distribution

: Polysulfone

: Polyvinylidene fluoride

- Soluble chemical oxygen demand

: Submerged anaerobic membran bioreactor
> Supervisor control and data acquisition
: Standart deviation

: Specific methanogenic activity

Xiv



SMBR : Submerged membrane bioreactor

SMP : Soluble microbial products

SRT : Sludge retention time

SS : Suspended solids

TB-EPS : Tightly-bound EPS

TMP : Transmembrane pressure

TN : Total nitrogen

TP : Total phosphorus

TS : Total solids

TSS : Total suspended solids

TWAS : Thickened waste activated sludge
UF - Ultrafiltration

us : Ultrasonication

USEPA : United States Environmental Protection Agency
VFA - Volatile fatty acids

VS : Volatile solids

VSS : Volatile suspended solids

WAS : Waste activated sludge

WWTP : Wastewater treatment plant

XV






SYMBOLS

Nw

Ve

: Henry’s law constant

: Number of water moles in 1 L solution

: Pressure

: Corrected volume of 1 mole of gas at 35 °C

Xvii






LIST OF TABLES

Table 2.1 :
Table 2.2 :
Table 3.1:
Table 3.2 :
Table 3.3 :
Table 3.4 :
Table 4.1 :

Page
Treatment performance of AnMBRs for sludge treatment. .................... 24
Filtration performance of AnMBRs for sludge treatment....................... 26
Seed sludge CharaCteriStiCS..........cvevviiieieerieiiere e 29
Characteristics of PS and A-SIUAQE........ccoovviriiiiiiieree e, 31
Characteristics of the membrane. ... 34
Operational conditions of ANMBR SYStem. ........ccceveiiiiiiiiniieee 35
SMP and EPS concentrations of the AnMBR system fed with PS and A-
STUTGE. .. 46

XiX






LIST OF FIGURES

Page

Figure 2.1 : Configurations of AnMBR: (a) external; (b) submerged; (c) externally
SUDMEIGEU. ... et nne s 11
FIgure 3.1 : HRAS SYSIEIM. .....iiiiiiee ettt 30

Figure 3.2 : Lab-scale AnMBR system: (a) Schematic diagram; (b) AnNMBR setup;
(C) SCADA SOTIWATE......cviiiecieeie et 33
Figure 3.3 : Cross-flow membrane module. ... 34
FIgure 3.4 : PSD @NAlYZEr. ......ccvoiieiececece e 36
FIQUIE 3.5 T ESEM ..o 37
FIQUIE 3.6 2 FTIR oottt et et e re e ene 37
FIGUIE 3.7 T CLSIM ..ottt 38
Figure 4.1 : Biogas production rates for: (a) PS; (b) A-sludge. .......c.cccccevrviervennne. 40

Figure 4.2 : Permeate COD concentrations and removal efficiencies for: (a) PS; (b)
ASIUAGE. ... 41

Figure 4.3 : MLSS, MLVSS concentrations, and MLVSS/MLSS ratios for: (a) PS;
(D) A-SIUAGE ...t 42

Figure 4.4 : Permeate TN concentrations and removal efficiencies for: a) PS; b) A-
] (1o o= TSSOSO RRPOSPRRSI 44

Figure 4.5 : Permeate TP concentrations and removal efficiencies for: a) PS; b) A-
] (1o o[- SR RRPOSPRRSI 45
Figure 4.6 : TMP profile in the AnMBR: (a) PS; (b) A-sludge. .........ccocovvvrivnienenn, 48

Figure 4.7 : FTIR spectrum of cake layer of the membrane in AnMBR fed with: (a)
PS, () A-SIUAQE. ..o 49

Figure 4.8 : ESEM images: (a) virgin membrane; (b) cake layer after PS digestion;
(c) cake layer after A-sludge digestion...........ccceevvreereeienieeieeee e 50

Figure 4.9 : CLSM images of cake layer of membrane in AnMBR fed with: (a) PS;
(b) A-sludge (Green color represents live cells and red color represents
AEAA CEIIS) ... 51

Figure 4.10 : COD mass balance for AnMBR: (a) PS; (b) A-sludge..........cccccee.e. 52

XXi






TREATMENT OF SEWAGE SLUDGE BY ANAEROBIC MEMBRANE
BIOREACTOR TECHNOLOGY

SUMMARY

Wastewater treatment requires a substantial amount of energy to meet the discharge
criteria. Energy can be recovered by anaerobic digestion of the produced sludge, which
has a favorable impact on the energy balance. Conventional anaerobic digesters are
constructed as completely mixed reactors operated at sludge retention times (SRTs) (<
30 days) to maximize solids conversion into biogas and sustain the methanogenic
activity inside the reactor. In order to achieve a sufficient reduction of volatile solids
(VS), anaerobic digesters are often constructed with huge volumes. Effective
substitutes for conventional anaerobic digesters for the digestion of sludge are
anaerobic membrane bioreactors (AnMBRs). Simply, AnMBR system is made up with
the combination of a membrane and an anaerobic reactor. AnNMBRs produce high-
quality effluent, have a lower environmental impact, are resistant to toxic substrates,
and have a high ability to transform carbonated organic molecules into biogas.
AnMBRs can be operated at long SRT independent from hydraulic retention time
(HRT), which allows the biomass to retain in the reactor for a longer time, thus results
in higher digestion performance and biogas production.

As an alternative to primary clarifier, high-rate activated sludge (HRAS) system,
referred as adsorption stage (A-stage), was used since more organic matter can be
recovered by A-stage. The biogas produced during the digestion of each sludge type
and methane content were measured. The permeate quality was assessed. The filtration
performance of an ultrafiltration (UF) membrane was also observed. The membrane
area was 0.012 m? and the flux was 5 L/m?2.h. Morphological analyses were conducted
to make a broader evaluation of membrane fouling. This study makes a comparative
evaluation of the biogas production, treatment performance, and filtration performance
of primary sludge (PS) and adsorption stage sludge (A-sludge) treated by AnMBR
under mesophilic conditions. Finally, a plant-wide chemical oxygen demand (COD)
mass balance was conducted to evaluate the COD conversion of each sludge type.

Biogas production for PS was observed to be higher than for A-sludge, with average
volumes of 5908 + 352 and 5486 + 238 mL/day, respectively. However, A-sludge
contained a greater methane percentage (73%) in biogas than PS (62%). Similar COD
removal efficiencies were obtained for each sludge type, approximately 96% for PS
and 97% for A-sludge. Stable digester conditions in the digester were obtained,
considering the optimum volatile fatty acids (VFA) to alkalinity ratio of nearly 0.08
found for each sludge type. Total nitrogen (TN) removal efficiency was 52.5% for PS,
while nearly 19% was achieved for A-sludge. High total phosphorus (TP) removal
efficiencies of 97% and 82% were acquired for PS and A-sludge, respectively. Total
suspended solids (TSS) removal efficiency for each sludge was more than 99% thanks
to the membrane, and almost no solids and fecal coliforms were found in the permeate.
Extracellular polymeric substances (EPS) were found higher in AnNMBR treating A-
sludge. In correlation with this higher EPS, a higher capillary suction time (CST) value

XXiii



(293 £ 11 sec) was observed for the anaerobic sludge fed with A-sludge. Average
transmembrane pressure (TMP) was higher for A-sludge (223 + 51 mbar) in
comparison to PS (171 £ 53). Morphological analyses of membranes were conducted
following the operation period. Environmental scanning electron microscopy (ESEM)
analysis revealed that a denser cake layer was observed on the membrane of the system
fed with A-sludge, which may be correlated with the higher EPS content in the sludge
of the system fed with A-sludge. A plant-wide COD mass balance was conducted in
the study and revealed that A-stage integration can convert 34.5% of COD in the
wastewater into methane, while primary clarifier integrated with AnMBR can recover
only 19.9% of COD into methane. Consequently, in terms of energy efficiency,
integration of AnNMBR with A-stage instead of primary clarifier can be applied and
contributes to the energy efficiency of wastewater treatment plants (WWTPs).

XXiV



EVSEL ATIKSU ARITMA TESiSi CAMURLARININ ANAEROBIK
MEMBRAN BiYOREAKTOR TEKNOLOJISi iLE ARITILMASI

OZET

Desarj kriterlerinin saglanmasi i¢in uygulanan atiksu aritma teknolojileri 6nemli
miktarda enerji gerektirir. Enerji, Uretilen camurun anaerobik curGttlmesi yoluyla geri
kazanilabilir ve geri kazanilan enerji, enerji dengesi tzerinde olumlu bir etkiye sahip
olur. Konvansiyonel anaerobik ciiriitiiciiler, tam karisimli reaktorler olarak insa
edilirler ve uygun camur bekletme siirelerinde (CBS) (<30 giin) isletilirler. Boylece
organik igerigin biyogaza doniisiimii gergeklesir. Ugucu katt maddenin (UKM) yeterli
seviyede giderimini saglamak i¢in anaerobik ¢iiriitiiciiler genellikle biiyiik hacimlerde
insa edilirler. Anaerobik membran biyoreaktorler (AnMBR) camurun ciiriitiilmesi i¢in
konvansiyonel anaerobik cirutlcllere alternatif olarak kullanilan etkili bir
teknolojidir. AnMBR sistemi, membran ve anaerobik reaktériin kombinasyonundan
olusur. AnMBR'ler yiiksek kaliteli ¢ikis suyu iiretme, diisiik cevresel etkiye sahip
olma, toksik akimlara kars1 dayanikli olma ve organik maddeyi biyogaza doniistiirme
konusunda oldukga yuksek bir verime sahiptirler. AnMBR'ler, hidrolik bekletme
stiresinden (HBS) bagimsiz olarak daha uzun CBS'lerde ¢alistirilabilirler. Bu durum,
camurun reaktérde daha uzun siire tutulmasina, dolayisiyla daha yiiksek ciiriitme
verimi ve biyogaz olusma potansiyeline neden olur.

On ¢okeltim sistemine alternatif olarak, A prosesi ad: verilen yiiksek hizli aktif camur
sistemi (YHAC) kullanilabilir. A prosesi oldukca yiksek seviyelerde enerji geri
kazanimi saglamaktadir. Bu ¢alismada, birincil ve A prosesi camurlarinin AnMBR’de
curutilmesi sonucu olusan biyogaz miktari karsilastirmali olarak degerlendirilmistir.
Ayrica, siiziintli suyu kalitesi degerlendirilmistir. Her iki durum igin ultrafiltrasyon
(UF) membranmin filtrasyon performansi gozlenmisti. UF membran1 0.012 m?
membran alani ile 5 L/m?.sa akida isletilmistir. Membran tikanmasinin daha detayl
bir sekilde degerlendirmesini yapmak Uzere morfolojik analizler yapilmistir. Bu
calismada, mezofilik kosullar altinda AnMBR teknolojisi ile birincil ve A prosesi
camurlarmin ¢urdtilmesi sonucu elde edilen biyogaz iiretimi, aritma performansi ve
filtrasyon performansi karsilastirmali olarak degerlendirilmistir. Ayrica bu ¢alismada,